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#11-590  Bon’s Paver & Brick Buster

Parts List
Ref #   Key #  Part #  Detail Qty/Unit
11-590 001 50-660 Bottom Base 1
11-590 002 50-661 Top Throat Assembly w/

Carry Handle 1
11-590 003 50-662 Splitter Handle 1
11-590 004 50-663 Front Height Adjustment 1
11-590 005 50-664 Tension Knob 1
11-590 006 50-665 Top Blade Asbly w/ Blade Clamp 1
11-590 007 11-548 Blade 2
11-590 008 50-666 Front Adjustment Spring

5/8” x 8 1/4” 1
11-590 009 50-667 Steel Rod 3/8” x 5 5/16” 1
11-590 010 50-668 Allen Bolt 5/8” x 3 1/2” 1
11-590 011 50-669 Allen Bolt 5/8” x 5” 1

11-590 012 50-670 Lock Nut 5/8” 2
11-590 013 50-671 Hex Bolt 5/16” x 3 1/8” 2
11-590 014 50-672 Base Spring 1/2” x 1 3/8” 4
11-590 015 50-673 Hex Bolt 5/16” x 1 5/8” 2
11-590 016 50-674 Lock Nut 5/16” 2
11-590 017 50-675 Back Height Adjustment Pin 1
11-590 018 50-676 Hairpin Cotter Pin 1
11-590 019 50-677 Blade Hinge Pin 1
11-590 020 50-678 Snap Rings for Blade Hinge Pin 2
11-590 021 50-679 Felt Bushing for Handle 2
11-590 022 50-680 Felt Bushing for Front Height Adj. 2
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Order by Part #
Call Toll-Free 800-444-7060


